t a  e 
REF NO. Part categories Parameter
BENDIX : 043128B Mounting Kit, stabiliser bar/-rod Quantity Unit: Kit alternative Repair Kit: G8-587 alternative Repair Kit: G8-586 Fitting Position: Left and right Fitting Position: Rear Axle
BENDIX : 047012B Mounting Kit, stabiliser bar/-rod
BENDIX : 048398B Mounting Kit, stabiliser bar/-rod Outer Thread: M12 x 1.50 RHT M mm Surface: Zinc-coated Bolt Head-/Nut Design: Female Star Bolt Head-/Nut Design: Male Hex Bolt / Nut Version: with plain washer Bolt / Nut Version: Cylinder Head Bolt / Nut Version: Self-locking Strength class: 10.9 Inner Thread: M12 x 1.50 RHT F mm alternative Repair Kit: G8-543 Fitting Position: Left and right Fitting Position: Rear Axle
BENDIX : 048399B Mounting Kit, stabiliser bar/-rod Outer Thread: M12 x 1.50 RHT M mm Surface: Zinc-coated Bolt Head-/Nut Design: Female Star Bolt Head-/Nut Design: Male Hex Bolt / Nut Version: with plain washer Bolt / Nut Version: Cylinder Head Bolt / Nut Version: Self-locking Strength class: 10.9 Inner Thread: M12 x 1.50 RHT F mm alternative Repair Kit: G8-543 Fitting Position: Left and right Fitting Position: Rear Axle
[1]
Records:
4
, Page
1

    Size/Parameters

    Annotated Parameter name Size range Unit